W

MODEL 80XC

* - i

- RIDING LAWNMOWER,
© 80XC - S/N 14064330 and after .
. BOXE, 80XM - all’
"GRASS BAGGER'
o M91, B9S
T M92 THATCHER
Parts Catalog No. 8-2971

s
NOTE: This catalog replaces
’ catalog 8—29?‘0
11-87-RP-500-295

T g - = -
L ]
N
Al
1

-

L

.
r
r
I
y -
g
3
|
3
i .
3
3
4
¢
3
i
|
I
-
P
i
1.
i
i
£
1]
X

«

. ALPHABETICAL INDEX

-}
[

ENGINE AND AT[\CHING PARTS

Control, Choke and Throttle ...
Engine Block ........ e
Exhaust .............. P
Flywheel and Stator . _........
FueISvstem el an,
Governor ............. e

-Ignition and Charging.... .. .. e -

‘Magneto . ..‘ e eeaaian.,
Mounts, Engine .............. X
Oil Drain and Al N

Starter Motor ....... e :

BASIC RIDING LAWNMOWER

Axle, Front .. ... i

Axle,Rear ..................
Belt, Mower Drive® . . ... e

. -Belt, Traction Drive .......... .

Chain, Drive ............ ...
Clutch and Brake Assembly .

Control Tower~ . .............
Decals .....................
Drive Shaft:Assernbly . "......
Electrical System ............
Electrical System Hardware . ..
Enclosure Engine ... ... Teaa.
Frame. ......ooovvvinnnn...
Jackshaft Assembly .. ........
MowerDeck ............. ..
Mower Drive Assembly ... ...
Mower Drive Control .........
Mower Hgight and Lift Control .
Neutral Start Switch Assembly.
Seat .............. .. ...,
Steering Assembly ...........
Transmission Drive Pivot . ... ..
Travel Control ...............

PAGE
' 13%_

17
15 -
13
5-7
15
3
13
11
9

| LIREE

17
.9
19

o

.45
.53
4
45

47 .
31-33
27-29

-19-25

.21
31-33,

GRID .

Al4
B4

B2
Al4
AB-A8
‘B2

C A0 -

L Al
Al2

A1l
A2

B4
A10
B6

.t
L

cio
D4
D12

14 -

.D4

D6
C4-Cé
B14-C2

D2 -

B6-812
B8

c8"

C4-C6
D2
D10

D12,
D8’
D8 -

BB
Cc8
Ci0

© C14
. C12

cs,

. MODEL B9 BAGGER ATTACHMENT

" Entire Partsbist.............. .~ bb D14
MODEL Ma2 THATCHER ATTACHMENT |

EntlrePartsltht...J ....... o © 87 E2
MODEL 393 REAR STAND KIT “

"Enfire Partg List........ S 55 D14




e

: .- : S : . o N .
GENERAL INFORMATION S ~ e 1 PRODUCT IDENTIFICATION NUMBERS ¢ =~ .- . :
- .:, L] ' N . ] * . . - ‘ ‘ . o ‘r - ., < _,| . _ - ‘.
- .'f . - ' ' . l ' ‘ ’ :
INDEX "-‘ Lo " PARTS ORDERS . I? . i - = - - ] _ ’ T Lo .® ’
There is an index at the lfl'Ol‘:ltand rear of this catalog. All orders must include tHe following information: ' ' 7 / ) . '
- * — .
The front index is an alphabatical index of the n'najurJ 1. Correct part number. o ‘ Loty ENGINE I\’IODEL AND ¢
groups or assemblies. ' -t - . E - SERIAL NUMBER ~
- - - 2. Complete description of part or component. L
- The rear index'is a numerical index of the part numbers ’ - i -
and pages on which these numbers are shown. - 3. Tota! quantity of each part or component.
ILLUSTRATION | ' 4. Product model nurmber. o R ,
0 - . 1 "L :- a _-'\ !
Each illustration in this catalog'shows 2 group of parts 6. All necessary product iquyﬂmﬁgn numbers. -~ : °
or compcnents. These parts and components are e Cow . '
gligned approximately as the parts and components on 6. Method for sending the parts. - . ' P ’
your machine. Each part and componsent in anillustra- . , . . o : NP
tion has a reference number. These reference numbers 7. Complete and correct address, — -
are in a list'on the page opposite of the illustration. . . : .
Next to the reference number is the part number, CATALOG REVISIONS . .
description and required quantity of the part shown in T e . '
° the fliustration, _ As the product changes, we will send you néw pages .
. for your.catalog. - ‘ . c - i
- ABBREVIATIONS S ' T “ . ' . . e
- . , ? IMPORTANT: Put all revisions into the catalog as LAWNMOWER -MODEL AND ° N
UAR - "“Use as required” indicates that the part oo soon as possible. PRODUCT IDENTIFICATION o
quantity is variable, - - A . NUMBER {P.L.N.
- SR . -RIGHT HAND AND LEFT HAND H ].,
_ NSS - “Not sold separately” indicates that-the part is IDENTIFICATION ' .
‘ only available as a component of an assembly or the ‘ .
| part must’ be purchased locally. If the part is an The words right hand (RH) and left hand {LH) as:used . .
| assambly component, the descriptian will be indented ° .in this catalog indicate the girection while you are in - ! . 2 . - '
under the assembly description in the parts list. the operator‘s seat in the normal operating position. ! ' | LAWNMOWER. MODEL NUMBER ENGINE MODEL NUMBER
) . ' ‘ : N ) ! ~ ‘ - * - ‘ A . .
’ ) ‘ : © BOXE BRIGGS AND STFIATTQN 190707 ENGINE
‘ | : . BOXC Before S/N 14081384 NyMBER C2717159 noe
' E ' - . . - ' . )‘_'_ ) N - g
INDENTED DESCRIFTIONS T T aoxm - |, BRIGGS AND STRATTON 790702 ENGINE
An assembly can have many components, The | ‘ ) ’ N NUMBER C28095 - -
iffdent ascription. a quantity for_an indent 3 80XC S/N 14081384 and after -] T
is the total needed for that comiplete assembly. T, : N o 'NUMBER C30148
See the example. ; ) - T
- M 1 . “:‘v
REF. PARTNO . DESCRIPTION. REG'D
. C 55159 CYLINDER ASSY -rearstesfing ....o........c.ovveneeneoniunonn... N :
28 c 56208 SOCKET ASSY - rearcylinder ....... e e, ‘ 1- o
- 29 C 55906 - PLUG - adjusting, socketassy ......... e e L. i 5 Tmne
30 C 55957 SEAT -socketball. ... ......o'. i 2 : . .
K] | c . .56210 SPRING-socket, ... .........c.. i i, 1 ) e
» C 56209 ' SEAT-s0CKet SPring . ......0 . c.ieiiiiiieianraneenarnn, 1 . e 14 Y .
B C 45178 . _CLAMP ASSY - sgckr;?assy .................................. 1 ; : NOTE: This catalog contains referénces to serial ,
: 16- 836 T BOLT-1/2" x2-1/4" N.F heX ee v oeeenmeee. .. S e a D numbers. Use these serial numbers as a guide - ) '
34 1322 104 PIN - cotter, 3/16" X 3" ... it iis v et 1 - ' to order the correct part. .
35 c 55889 STUD -ball, socket &cylinder .. ...............0  ;eevueunu... 2 H
36 13- Mo BOLT-1!4"xSlB"N..C.,’hex................‘:.‘....-.._ ..... 4 :
37 . 4 LOCKWASHER-1/4"SAE ...................... e s 4 "
. A . '
* - : 1} !




5 ‘ i .
r 4 v qq J f ) . ‘ " - ‘ . ‘
. T i MODEL 80XC, BOXE AND 80XM RIDING LAWNMOWER ) _ 5
. . o . K - g ) ' L . : T : ' ) ) -
* : - S o | . - o P : . : ' . - ENGINE BLOCK ASSEMBLY " -
. _ : - - o . : B P . * (For Complete Engine See Page 1) - ' - b
o ’ . ' ; : - .0 - : 80XE, 80XM . . ' . . :
’ , _ . ‘ o : Cot 80XC - before S/N 14081384 \
. REF. PART NO. DESCRIPTIQN S o REQ'D '
. 1 C. 29924 BLOCK ASSEMBLY -short .................. P P o
. 2 NSS - BLOCK -cytinder, stripped.................... e e . 1
Cy o 3 . BR 295962 - BUSHING - cylinder . ... ... et etk 17
- 4  BR 294606 SEAL- 04 .. ..o, e ® 1 .
5 BR 231055 . BUSHING - governorshaft , . .. .. S AV e, 1 .
6  C 27236 KEY - flywhesl. . .. .. S R LET r.".‘. ............... T
7 - BR 392718 _  BRACKET-ASSEMBLY - governorgear &oilslinger. . .:............... oo
- a X "8.  BR 280005 TUBE-breather ...............c. it i, e 1
o - 9 BR 261038 CRANKSHAFT- (80XC,80XE}.......... e bt 11
9. C, 29775 CRANKSHAFT - (80XM)....................... [P e 1
10-° BR 392548 ., . OILPANASSEMBLY ................... e e e 1
_ 1. BR 295263 BUSHING-dilpan . ......c... ... ... [ 1
, L 12 C 25709 SEAL-ail. ... ... e
. ’ 13 BR 27750 . GASKET - oil pant 1/64" (0.0 mm) .. ..... /O 1
13 . B8R, 27876 GASKET - oil pan .005” (0.13mm)......... e iaseraaaeae 1
to13 BR 27877 GASKET - oil pan .009” (0.23mm}............ SO T
14 NSS . . . SCREW -oil pan mig. {use 113-120and 192:20). . ....... freee e 4 -
i BR 391673 PISTON ASSEMBLY -standard. ..................... e 1
- _ . 15. _BR 391674 PISTON ASSEMBLY - .010” {0.25 mm) oversize (includesirings) ........ 1
e ,. b BR 391675 PISTON ASSEMBLY - .020" (0.51 mm) oversize (includesirings) ... ...". 1
{ 15 BR 391676 PISTON ASSEMBLY - .030" {0.76 mm) oversize {includes rings) ........ 1
: % C 29776, RINGSET -standard ....0.................. o 0
E 16 ° BR 391670 RING SET-.010 (0.25mm} oversize .. ..........¢....... . 1
16 BR 391671 * RING SET - .020" {(0.51 mm}ovetsize .............0......... i
: . 2 16 BR 391672 . RING SET - .030" (0:76 mm) oversize". . ........ e 1
- A S 7 BR 295840 PIN ASSEMBLY - piston standard (includes Jocks) .....-...........[.. 1
I 17 BR 295841 * PIN ASSEMBLY - piston, .005" {0.13 mm) oversize (includes focks) ..... 1
. I ’ 18 BR 68546 D LOCK -pistonpin . ................... [ bevonen T, [ ¢
. 19 BR 270430 "GASKET-cylinderhead .......... .. ... .o IR
20 : BR .390402 CONNECTING ROD ASSEMBLY ........... e PR ‘e 1
) . 2 BR 222114 LOCK - connectingrod bolt. . ............ e 1
” : 2 BR 92659 BOLT -connectingrod {............cocvenn... P . 2
23 C 27380 GASKET -valvecover ......... % .. ... FRUT e 1
24 BR- 390419 VALVE -exhaust ............ AT T e C
25 BR 93630 - LOCK-exhaustvalve.. |...............oin, Tl 2
. . 26  BR 292280 ROTATOR -exhaustvalve . ....... ... i i, 1
¢ ’ 27 BR 261055 VALVE-Intake ... oe.oeosenosst e e 1
P ' 28 BR 221596 KEEPER - intake valve .......... Lo P AU IR
29 ,BR 65906 SPRING - intake valve .......... PR S 1
p 30 BR 26828 SPRING-exhaustvalve........... ... it 1
3 ' BR 260933 TAPPET-valve........ ... ..o, e e peas 2
32  BR 211689 CAMSHAFT ..., [ S SRR
W .« 33 BR 222636 ° " BAFFLE-cylinderhead .......... ... ... ... cociiunn... e 1
? . ; 34 BR 93723 . BOLT -cylinderhead, 3" .. ... it e e, . UAR
. ; 34 BR . 93211 BOLT -cylinderhead, 2-21/32" .............. ... ... e UAR
i " 36 - BR 222830 "BAFFLE - cylinder.............. e e 1-
- . 37 . N3S SCREW - baffle mtg. (use 163-18and 19218) ............. PR 1
.38 . BR 212288 HEAD-¢&ylinder .. ................ e e e 1
39° 487- 1508 - SCREW-sems........... e ey e 2
40 BR 391406 BREATHER - crankcase.....:...5...... e e 1.
: - o ) & | 41 PR 21760  GUIDE-air ......... L, 1
b : T . . ’ T . .. BR 299577 GASKET SET - includes items 13, 19, 23 and .
A Co : _ - ) - ‘ carburetor mountinggasket ....... ... ... ........ PPN e
) L e
. - = Printed in U.S.A. - — "1~ R - October 1987




{ | w - - MODEL 80XC, 80XE AND 80XM RIDING LAWNMOWER /' S
- ; M ' . ENGINE BLOCK ASSEMBLY r
: " _ {For Campleta Engine See Page 1) :
' . - Use on 80XC - S/N 14081384 and after )
: - \._.REF. PARTNO. . DESCRIPTION . . A . REQ
' oM C . 20924  BLOCKASSEMBLY-short ...0................ g e 1
- - 2 NSS - BLOCK - gylinder, stripped . ...... ... 0 4. ool 1
) 3 C - 3039 . BUSHING -cylinder.................... PO e 1
4 BR 2946806 .  SEAL-aqil.............. OO N
- 5- BR 23108% - - _BUSHING - governorshaft . .._........ P A, 1
wy bt 6"’ C 27236 KEY - flywheel.............. i iaeaanan R 1
' 7 BR 382718 BRACKET ASSEMBLY - governor gear & oilslinger. .........0........ 1
8 BR -280Q05 TUBE-hreather .. ............ et emenan e ie e 1
9. C 29775 CRANKSHAFT .............cociiiaiin., P [P | 1
10 BR 392648 OIL PAN ASSEMBLY ....... P P e i, 1
11 BR ‘295963 BUSHING -oilpan ............ SO SUURURUP SR
S - 12 C 25709 - SEAL-oil.......... S s e 1
e o M I .13 BR 27750 . GASKET - oil pan 1/64” (0.40mm) _............ooivinann... 1
< . . o 139 BR 27876 ‘. GASKET - gilgan 008" {0.13mm}, . .%.. ... .... e 1
' 13 . BR 27877 * GASKET-o0ilpan 009" (0.23mn)).............. e Teataaeaans . i
oo o 14 NSS : SCREW - oil pan mtg. {use 113-120 and 192-20) .. .. .. ... . 4
‘ 15 . C . 30397 PISTON ASSEMBLY -standard. .. .../, ................. el 1
- 15 c 30398 RISTON ASSEMBLY - .010” (0.25 mm) oversize lincludes rings) .. ...... 1
_ 15 (o 30399 PISTON ASSEMBLY - .020" (0.51 mm) oversize (includes rings) ...... .. 1
15 c 30400 'PISTON ASSEMBLY - .030”{0.76 mm) oversize (includes-fings) .. ... ... 1
: 16 C 29776 - RING SET - standard . ... .. f e e e 1
16 c 30401 7, RING SET- 010" {0.25 mm) oversize .. ..........cooeeoennnn. 1
16, C . 30402 RING SET-.020" (D.5T mm)oversize ..............coiiunnn. .. 1
16 c 30403 - . 7. RINGSET-.030" (0.76 mm)oversize. .. .,........... e 1
.17 BR 295840 - -PIN ASSEMBLY - piston standard (includeslocks) .................... 1
) i 17 7 BR 28884 PIN ASSEMBLY - piston, 005" (0.13 mm) oversize (inciudes locks) ..... 1
a . i o 18 BR. 68546 LOCK-pistonpin ... T e 1
; 19 BR 270430 - GASKET reylindarhead . ... ... ... ... e 1
20 BR 390402 . CONNECTING ROD ASSEMBLY . ... .. e .. 1
by BR 222114 LOCK - connectingred bolt. ... .. e e e 1
22- BR 92659. BOLT -connectingrod . ..... . . . ... i 2
23 - 273%0 GASKET -valvecover .............. 0.0, e e 1
24 C 30404 VALVE -exhaust ... ............. e e 1
25 BR . 93630 LOCK - exhaustvalve .. ... ... .. e I Cee 2
26 BR 792260 ROTATOR - exhaustvalve ... ...... N e 1
27 BR 261055 VALV -INtaKE .. e e e e 1
28 . BR 221596 KEEPER - intake valve ............. L e U 1
29 BR B65%06 _ SPRING-intakevalve ......... .......... e e 1
: 30 BR . 26828 SPRING - exhaustvalve. .. .. ... T S R
" 1 . it3] BR 280033 . TAPPET-wvalve...... .. .. e e e e 2
32 BR 211689 - CAMSHAFT ....... e IR 1
33 BR . 222636 BAFFLE -cylinderhead .. ...... ... ......... e e T
34 BR  93723. BOLT -cylinderhead, 3" ......... ... .. ... o i UAR
; 33 BR 93213 BOLT - cylinder head, 2-21/32" ... . ... e e e R
. 36 BR 222830 BAFFLE-cylinder. ............... . [P 1
; 37 NSS SCREW - baffle mtg. {use 163-18and 192-18) .......... e A |
"33 - BR 212286 HEAD -cylinder ...................... T T e 1
39 187- 1508 SCREW -sems _.............. e e 2
: 40 BR 391406 BREATHER - crankcase............... e 1
\ . 41  BR 221760 GUIDE-air ............... R R R 1
’ ' "BR 299577 GASKET SET - includes items 13, 19, 23 and
. carburetor mountinggasket . .. ............ ... . i, i
!
Printed in U.S.A.. ' : ) . October 1987




BOXC. BOXE

_.BOXM

i}.s

é

% g

OIL DRAIN

e ey i by W

Prifited in U.STA. ””-.///"".I".,./r"l)ctober 1987

MODEL B0XC, 80XE AND aoxm RIDING LAWNMOWER =/ - . '8 .
- ot o
: - ' - -/ o
. - \,
" : FLYWHEEL AND. STATOR - L ) S &
REF. PART NO. i DESCRIPTION s REQ)D -
1 BR 391 ‘“;i{ﬁ‘ FLYWHEEL ASSEMBLY - tanxc 8OXE} -....., / e 1 y
2  BR 39 ", RING GEAR - (BOXC, BOXE} ...........2... . iiviiiiinnn, <A
3 BR WASHER-spring.................. R e et 01
4 182- 84 SCREW-No.832x3/8" ............ 3
5 193 25 LOCK WASHER - No. B .3
.- B BR 222562 SCREEN - flywheel (80XC, BOXE).. ... ... ? P s 1
7 BR 222561 ; CUP - screen mounting(80XC, BOXE). .. ................ e 1
8 C 29867  STATOR - alternator,(80XC, BOXE) . -.......... e U | .
9 C 29865 - DIODE AND CONNECTOR ASSEMBLY - (80XC, 80XE) ............. o1
10 1827« 90 L SCREW-NO.8-32x1" .. .o.oveonerne i e 4 3
11 195-- .10 WASHER-No.8 . .....coveine .. e 4
12 c 29783 > FLYWHEEL-(80XM)................vceeeunn.. e U 1
13 . ¢ 20792 CLUTCH ASSEMBLY - rewind (BOXM) . ...... e, .
14 C 29793 SCREEN - flywhee} (B0XM) .. o.........ouiiiaee .. 1
15 NS§S SCREW - retaining (use 163-7 and 193-25) 80XM,:....... e 3
6 - C° 29784 HOUSING -blower (80XM) ... ............ . e . Ca, o1 J
17 +BR 391379  .HOUSING - tjower (80XC, BOXE). . ... ............ e 1
18 NSS- -7 -BOLT - retaining (use 22-48 and 82-4) ... .. ... e 4
' C  29926° - HOUSING ASSEMBLY - rewind (B0XM) ....... e U 1
20 NSS-. " HOUSING -rewind (80XM) ..................................... T
~21 _CT 29787 PULLEY -rewind (80XM) ........................ e 1
22 C. 297887 SPRING -rewind {80XM} . ............... e P 1
23 € 29789 _ ROPE-pull - start (80XM} . ... ... ... e e S
24 C 29790 SPRING - tension (80XM) . ................. P e 1
25 C 29791 ADAPTER - pulley (80XM) ... ..o .. e B
26 C 29925 GRIP - pufl - start 1BOXM).. ... e e 1
27 NSS . PIN-retaining (80XM) . ... ... E e .. 1 |
30 C 29866 - CONNECTOR-harmess................oouneo e, 1
31 BR 92284 NUT - flywheel (80XC, 80XE)} ................ e .
[
’
{
OIL DRAIN AND FILL =
1 187- 1037 SCREW - clamp mounting ... .......... e e e L. 1
2 BR 222502 CLAMP -gilfillertube . .............. ... e 1 )
3 BR 391840 DIPSTICK -0il. .. ..o e 1
4  BR 68838 ' SEAL-fillertube. .. ... ... S L1
5 BR 280133 TUBE-oilfiller ©. ... . i :o g
6 BR 270920 SEAL -fillercap ................... e e, 1 -
7 217- 1027 ELBOW-90°street ..... ... ... .. ..ot B I
8 c 18814 NIPPLE-pipe ..o, e N L 1
g9 C 14906 GASKET -plug, oildrain . ................. e P 1
10 -C 14399 PLUG -oildrain......_............... O S C 1
y
3

S



¥

CAh ot

MODEL 80XC; 80XE AND B0XM RIDING LAWNMOWED' PRI |

¥ N ) P - " ' . . . o h
' GOVERNOR A
REF. PARTNO.  * DESCRIPTION. ¢ - .. o .-~ REQ'D
1 ¢ 27242 LINK - governor .............. R P e .
2 BR 261306, SPRING - SGOVEINOT ...t e e s 1
3 ' °C 27257 BRACKET - goternor (BOXC, aoxa ........ e e et 1
3 € 29795 - BRACKET-governor (BOXM) . :............... e p 7 T
4 BR 231058 © CRAMK-goveraor........... e e, i e teaa e .
5 BR -391733 I LEVER ASSEMBLY...... O e e eaebeen. s e 1
6 M-, 312 BOLT-lever ........ JR O Y timr ARSI I
7 129, . 7 . NUT-No.10-24................ e e /’rﬁ‘h"‘ ..... -1
w8 cC 22y SPRING - governorlink ......... b SR S T DU 1
9. BR 221635 - CLAMP -casing ................ e PV v 1
10 C 29784 -~ INSULATOR ASSEMBLY........ e, P P Tan 1.
12 193- 25 LOCKWASHER ................. Aevaieeraeaaad e e 2 .
, 13 129- 6 - NUT-No.B32................. e et 2
15 c 29796 WIRE-ground ............... P PR e 1,
16 136- + 103 PIN - cotter hairgin .............. fee e teeeaiaiaeen e e 1
17 - C_ 28643 RETAINER-"E"fing..........c...cceeonnn... e p e 1,
18 163- . 4 - SCREW..... P S 1
19 92- 3 - WASHER .~.............. e e e e 1
21 BR 222450 . WASHER - governorcrank ........... e AN e P 1
2 187- B0 SCREW-mounting ...l e ¢ 1
K
¥
1 ‘
\ .
MAGNETO ARMATURE
1 C 29785 ARMATURE - Magneto . . ..........ovvo.n. e . 1
.2 BR 221798 TERMINAL -ignifioncable ............ ... ... .. . 1
3. NSS SCREW #mounting {use 182-549 and 195-10) ... 2
4 C 24329 SPARKPLUG -resistor ............... e e 1
5 BR - 66538 BOOT -spark plug .. ...ttt et e 1
g Lk
_--4»
. ) e
- ’ = /,’,—’""""
. _f’_./'__ltf.{—’—"' ‘ .
‘_,_’—-“4'—-"‘,’—- ;
g : 9

Printed in U.S.A. : " . ‘. September 1985




[ -

e ey
“

-

Prin'teld in U.S.A.

October 1887

N , Y o
¥ MODEL 80XC, BOXE AND 80XM RIDING LAWNMOWER - L. 13
T w ' R ’
FUEL SYSTEM
o . : ¥ Co T
. -REF. PART NO. — DESCRIPTION . : REQ'D
. 1 ~, NSS STABILIZEH fuel tank (use C30121) ............ e e aeaana s S L
.2 .C 11528 ' CAP- fueltank(tpcludesinsertl e S 1
4 3 . 'C, 28935 FILTER-fuel..... ..., .. oo .. e e e, 1
St4 C  -28937 HOSE - fuel {cut to Iength) ........ e 1
JoBb - 214 . 291 CLAMP;hose...........0....... R e N 4
¥.U8 13- 911 NUT-5/16” - 18flangelock ....... ... e ST . UAR
¢ 7 BR. 93323 . - , SCREW -aircleaner.......... e e, S R &
8 m3- 0 BOLT -5/16" -18x3/4" ......... e SR LUHg
9 c 28937 . HOSE-fuel (cuttolength) ........... S e S I
10 . BR 390811 . _CARBURETOR-({repairspage15) ... ............. AP N 17
11 ° BR 270539 ° GASKET -aircleaner ...................... [P e, cans 1
12 - BR 270824 .  GASKET - carburstor mounting . ............. P .U 1
.13 - BR 391399. 4  CLEANER ASSEMBLY-air ............... R w1
14, BR 270528 ELEMENT - aircleaner . ..................... e severeiies 1
15 BR 280111 . SUPPGAT -element ... ...... s e e JRUN 1
T C :26388 - - CUP- airClean®r..... ... bt 1
16, . C 29782 . - SCREEN:-aircleaner .!.......... PO e S
L c 29781 SPACER -aircleaner ................! Lol P 1
17. c 29113 CONTROL - ch0[<e and throttle (BOXE BOXM) S S S 1
17 C 23641 CONTROL - thoke and throttle (80XC) .......0.... v, 1
18 15540+ ° HANDLE - cONMrOI™. ..\ o st st et 1
19 - "Taz- . 559 ' SCREW - #10-24 x3/4” pan hd. Phillips .......... O S 2
y 20 192- 18 LOCKWASHER #10 “24hex............. boeriinenn, ey . 2
21 129- 17 . NUT-#10-24hex ... o.ooo v niiinen., e e 2
2 195, 521 WASHER -5/16" ... 5 e AR g Y2
.23, . C . 25145 BRACKET - tank mount, front {80XCJ-............. O were A
24 . aNSS * BRACKET - tank mount, rear (use 030121} ..... et e 1. 1
25 "BR 93622 _SCREW:aircleaner.....,... P T 1
26 ~C _ __24689" ~ CLIP- fuelhne...._....._.....: ...... i e P 1
27— C 25125 R e 1
.28, - € 10657 N ELBOW ASSEMBLY = tanbh ... ... e e . 1
29m - c 10678 CONNECTOR -fuelline:......... S e 1
- ) v
kS
§ N L
By .
' :
D



14

'_(ém

- BOXC - before S/N 14081384

8OXE. BOXM - all
¥

80XC - S/N 14081384 and after

N

Ipe——— R R T T TR mer ool
N -

DQ’?”_

>

REF. PART

BR 390811 .
BR 292681

BR
182-
BR
138-

NO.

93493
g7
26157
251

a

G LAWNMOWER

%

15

_ MODEL 80XC, 80XE AND 80XM RIDIN

4

CARBURETOR

&

DESCRIP;:ION ' REQ'D
CARBURETOR . .. .. P DR PR

VALVE - idle (includes springd. . .. ......ovine e

SCREW - throttik and choke valve mounting .. ..........c.oooovnon...
SCREW - No.B-32x5/8" ...... e e ;
SPRING ~‘throttleadjustment .. . ........ ... ... .......%...........

PiN - throttle stop ' '

[y
—

.
A1 NI B9 R P R X
e3NaHhEURNNEszIZFEER

amadh
CWm-NO WK =

'BR
_BR

c

41-
BR
BR
ER

C

- BR

BR

“BR

BR
BR’
C-
c
BR
BR
BR
187-
BR
BR
c

C

230896
222010
29779
.24
211682
221986

391512
BR. 211712 -
BR

299707

27254
221895
270511

222014

390684

299740
29780 4
27243

261116

270382
222027
1510
270824
93357
30405
27255

PIN - float hinge : -

VALVE - choke

SHAFT AND LEVER - throttle ................ e .
STOP-throttle .« .. .. ... v, e ] .
FLOAT -fuel . ..o e S

NOZZLE - fuel . .

- SCREW - nozzle .
LINK - choke ... . .. R P L.

SPRING - choke

réturn ... R

WASHER - chokeshaft ... ........................... PR s

SCREW -mounting ........, e L

GASKET - carburetormounting . .... ............ e

SEAL - throttle s

" SCREW - mounting ‘ . e

.............................................

haft ..o .. e

I

o

L]

<
po
00
<
m
'
—_
o
@
=
[1:]
—
N " N - N

 EXHAUST SYSTEM

187-
NSS

391313

221885

27237
290258
- 1041

-MUFFLER - exhaust
SHIELD - heat ... ..

...............................................

DEFLECTOR - exhaust {80XE, 80XM)

SCREW -special. . ... e

. SCREW - {use22-412 and 195-18

...................................

WO U LN =

Printed in U.S.A.

-24340
30407

* GASKET - exhaust .

P T -y L R

L

»

o “ , ~ October 1987



. MODEL 80XC, 80XE, 80XM RIDING LAWNMOWER 17
: ; - ENGINE MOUNTS
REF. PARTNO.  DESCRIPTION ' o REQ'D
. 1 C - 25030 PLATE - engine mounting (80XC} ................ooiiiiunenniniint 1.
. 2 121-. 106 BOLT -5/16" - 18x 1/2" flange hd. ............ T PR . 4
= 3 C 24506 BUSHING-rubber . ............................. e e . 4
; 4 C 256468 - MOUNTASSEMBLY -engine ...............oovurnnnenansnnn.... .- 4
¢ ’ 5 13- 111 BOLT -5/16" - 18X 2-1/27 N@X. ... vove e aee e 4
6 131- 69 NUT -lock 5/16" -18hex ............... e e L T 4
7 C 28806 SHIM - washer ... . ... .. PP UAR
.8 cC . 242 BUSHING -flange .......... SRR e S 2
i
ENGINE AIR DUCT -
. - ‘ e '
1 C 25859 . DUCT-airexhaust................. e P S o 1
2 13- 1 . BOLT-W4"-20X1/2"hex .. oo L2
3 192 19 LOCK WASHER - 1/4" .. .e oo oo, Tl T 2
4°  113- 101 BOLT-5/18"-18x1/2"hex .. .............. i e 1
5 192- 20 LOCK WASHER -5/16" _........ S 1
C 26640 PLUG-bUtton. ........oooo i PRI e ©

h R

b T T AR

.Printed in U.S.A, _ . . Qctober 1987




B

N

My

REF. PART NO.

1 C 27264
2 BR 391461
3 C 27262
4 C 27260,
5 c 26358
6 c 27283 ¢
7 C——27259
8 C 27258
L 3
IR

Printed in U. 5. A

MODEL 80XC, 80XE AND 80XM RIDING LAWNMOWER 18
STARTER MQTOR — BRIGGS
DESERIFTION . ' "REQ'D
MOTOR - starting 12V, Briggs .. .............c0vreeennn.. b 1
DRIVE ASSEMBLY -starter ... ......... ... TR ST 1
ENDCAP:-starter. . ..................... P |
BOLT ASSEMBLY - thru (includes wasberlf. T 1.
ARMATURE - Starter - == 777, . oot e 1
e cHOUSING - SIArer . . . et e e 1
. BRUSH ASSEMBLY -starter .. .._....... S . 1
END CAP - com. end {includes brushes) .............. e . 1
@
-]
e
i
4. f.

Septerr;ber 1885



I's ‘_;I_I‘_f
__—————"""77 7 MODEL BOXC, BOXE AND 80XM RIDING LAWNMOWER Pl
g : NEUTRAL START SWITCH AGTUATOR{
. REF., PART NO. DESCRIPTION - . ' . REQ’
: 1 C 25536 STRAP - actuator . . . .. e e e e 1
2 c 25537 WIRE -actuator ................ ... .. i il o 1
3 " 25538 SPACER .. ....... P FR 1
4 C 18867 SPRING - compression ......... S S 1
5 13- 17 BOLT-1/4" -20x1-Y/4" hex . ... o e 3
6 195 518 WASHER - 174" .. L2
7 195 525 WASHER-3/B"................ ..o AU cee 1
8 131- . 1180 NUT -lock 1/4 -20hex . ... ..., PR 1
£
i ‘.
ELECTRICAL SYSTEM HARDWARE .
1 C 24263 STRAP - battery holddown . ... . .. e e 1
2 C 28644 HOSE-vent » ..... ....... .... . L 1
3 C 24428 CUSHION -battery . ... . AP Co Cee e 1
4 196 516 CWASHER-3/16 ............... R 2 -
5 192 - 19 LOCKWASHER -1/47" . .. .. ... ... e 4
6 129- 10 NUT - 1/4"" - 20 hex . ............... e 4
7 .C 27751 KEY AND RING ASSEMBLY . ..... e e e e e 1
8 C .- 23248 LOCKWASHER - 5/8" interrfaltooth .. . ... .. ... ... ... ........ 1
9 C 24659 NUT -5/8°-32knurled ..., ... .. . e e 1
10 C 22947 TIE-wire = .. . e i e e e UA
11 169- 145 BOLT-1/4"-20x5/8"... ... ... .. e e 2
12 "182- 10 . SCREW-No.4.-40x7/8"panhead ..... .............. .......... 4
13 129- 13 NUT-No. 4-40hex ... ........... ....... e s e .4
t4 192- 13 LOCKWASHER -No. 4 . ... .. e e e e e 4
15 129 37 NUT-No.10-32 ..o o0 o o o o i 5
16 192- 18 LOCKWASHER -3/16" .. .. .. ... ... .. .. ... .. . ... L - 5.
17 182- 147 SCREW -No. 10x3/4" ., ... ... e e e e, .. 3
.18 182- 547 SCREW -1/4"-20.... .... ... e e e e s e 2
19 193- . 57 WASHER-1/4"lock . ......... .. e e e 2
C 28962 CLIP - starter cable (BOXE) . .. .. .. .................. ............ 1
Printed in U.S.A. ~ o : T October 1987

- n

L&)



2 MAGNETO . »
GROUND ) _ MODEL 80XC, 80XE AND 80XM RIDING LAWNMOWER . b
. IGNITION SWITCH ' : \
; ELECTRICAL SYSTEM (80XC, 80XE)
. " . Use before S/N:
s:a‘;%r:m 80XC - 14115145
CH: .
SoAneeTOR 8OXE - 14115785
F\ , , 3 REF. ~PART NO. . DESCRIPTION, . ‘ REQ'D
X ENGINE ¥ : . :
. ApSy E GROUND 1 c 27532 HARNESS -wire (BOXC) ......... ... ... ... ... ... ...... e 1
g Y 1 C . 29137 HARNESS -wire (BOXE) ... . . "l 1
2 C 27533 WIRE -solenoidtaengine . ............ ... .. ... . ... 1
_ C~ .26142  HOUSING-socket....... ........ e 1
3 c 27521 CABLE - battery positivetosolenoid .......... ... ... ............ 1
4 C 27534 CABLE -solenoidtostarter . . .......................... e . 1
5 C 27541 HARNESS -wire ..................... . 1.
6 C 24460 CONNECTOR -switch'. ....... .... L o0
7 c 26108 SWITCH -neutralstart . ..., ... ........ ... .............. LT 1
8 C. 27549 CONNECTOR -solenoid ........ ............ ... e R 1
9 C 27523 SOLENOID -start .. ..................... e P e 1
10 C 26425 BATTERY - 12 volt (includes caps, vent hose and hardware) ....... ..., 1
‘ Cc 26426 | CAP-battery .............. . e e e e 6
' il C 30267 . SWITCH -ignition .. ... ... .0 ... ................... P 1
12 C - 27264 STARTER -engine, 12volt ... ... ... . ... ... ... .. ...... ...... 1
s ?*k < ' ELECTRICAL SYSTEM (80XM)
o ) L @/‘ ' ' . Use before S/N 14100558 . ] .
» &3 1 C 30267 SWITCH -ignition ... .. ........ .. oo o o
VR 2 C 24460 CONNECTOR -switch.. ................. oo oo, e 1
. '_';ﬁ. - 3 C 29118 - SWITCH-intertock ....0.... ........ ... e e 1
. 4 C . 29136 HARNESS -wire ... .. .............. e e e e e 1
\/\Q 0 5 c 26108 SWITCH - neutral start .......... e e [ 1
MAGNETO IGNITION SWITCH
GROUND
: H 5 W
N /
I Y
G B
- =
ENGINE
GROUND )
[

Printed in.U.S.A. . ’ . October 1987




24 ' _ A »
’ " MAGNETO ‘
_ GROUND

IGNITION SWITCH

STATOR
CHARGING
CONNECTOR

. : -
tq ENGINE ¥
h"M % GROUND

= ~ -

. .
2
t’.
()1
MAGNETD ' IGNITION SWITCH ¢
GROUND _ o M .
5
B
=
ENGINE,
GROUND
4

IS S

.

EECE =  Tar e IO ST 50

p

R T

%

I

—
[wr]

1
12
13
14
15
16
17
18
19

OO s WK =,

m

R —
-

Y
2% ]

O0OO0O0O000Oa0000n

30275
24813
30278

30267

29118
31001
261
3093
30838
31043
30275
25338

24813
30279 -

Printed in U.S.A.

ELECTRICAL SYSTEM (80XC, SOXE)
Use S/N and after:
BOXC - 14116145 .

DESCRIPTION

80XE - 14115785

HARNESS - wire (BOXC) ............. e e
HARNESS -wire (BOXE) .................. e S

WIRE - solenondtoengma
HOUSING.- socket .

" SWITCH - neutral start
CONNECTOR - solenoid

CONNECTOR - wire

SOLENOID -start . ...........0....... .} R U
BATTERY - 12 volt {includes caps, vent hose and hardware) ............
CAP -battery . . ... .. e e e e e
SWITCH -ignition ................. et e
STARTER: engine, 12volt ... ....... T
HARNESS -seatswitch ... .. .. .. .
. CONNECTOR -switch.... .........o........0..................
SWITCH -seat ...-.......... .. e e e e
CONNECTOR - wire, female ... . ... .. e e
SWITCH -interlock ........_..... L P
CONNECTOR -‘wire, male......... ... PR P

......................................

ELECTRICAL SYSTEM {BOXM}
Use S/N 14100555 and after

SWITCH -ignition .. ... ............. e e . S T
CONNECTOR - switch”:

SWITCH - interlock
HARNESS - wire .

CONNECTOR - switch .

SWITCH - seat . .

CONNECTOR - wire,

CONNECTOR - wire

A

male ...

.CABLE - battery positivetosolenoid ... .............. ... ...
CABLE - solenoid to starter .
HARNMNESS -wire ......... e T e

........................................

......

e T I o » T Y G G W S Y

e ke e el ek ol b ok 1 o

Octobér 1987




1‘ “.
- | ) .
o b =
26 iy - ' f : e : i
’ , ‘ : e ) - " MODEL 80XC, BOXE AND 80XM RIDING LAWNMOWER ‘ .7, i
INGERSO "N oS 80> e | -
ﬂ - ' ' —— DECALS {English)
- . ‘. Use before S/N; ,
. A m - : 8OXC - 14115145
. . : ) ' : BOXE - 14115785 .
. : . - o BOXM - 14100555  * i
. lNG ERSOLL ) - REF.  PART NO. DESCRIPTION / ' REQ'D
. 1 c 27961 DECAL - ignition and throttle (80XC) . ... ...................... ... .. 1
o ‘ 2 C 29935 ¢  DECAL-"WARNING " (80XC).. ..o \.ovr e 1
» 3 C 27997 DECAL -operation (80XCY . ........ ... i, 1
. | = — - § 4 C 29119 DECAL - mower heightadjust. . ...................... N e 1
* _@ 5 c 31087 DECAL - “DANGER” blade............. e 1
. : ) C 12519 DECAL - "NO STEP ... it e e 1
. N ; 7. C 27907 DECAL - tower, front (B0XC) (shown) . ......................... . .... 1
. - CLUTCHIGRAKE B 7 C 29138 | DECAL-tower front (BOXE) .............00oruurimrn 1
T 7 C 29140 - DECAL-towerfront (BOXM}. .............00 oo e w1 "
. 8 C 27906 DECAL - engine enclosure R.H. (shown) 180XC) ... :............ 0., .. 1 T
' A WARNING AWARNIG - 8 C 27905 DECAL - engine enclosure L.H. (80XCh. ................o..0eioi... 1 .
- BEFORE STARTING ENGINE 9 321- 804D MEDALLION -tower, front ... .. ... .. .. 1. '
e S AT s e e "10 C 31088 DECAL - “WARNING" flying debris .............cccovveroeennn.. . 1
o A TSNS SIS e , S e 1 C '26938 DECAL - chainlubrication ......... ..o oo, 1
i S S B BRI v T e, 12 °. C 27946 DECAL - Grown ..........eooeeeie i T 1
T e S 0 v e i T R S e R 13 C DECAL - “WARNING" and operation (BOXE, BOXM) ............... £ 1
Py ET T —r—— i LR 4. C DECAL - clutch, brake {80XE, 80XM) ............................... 1
ok el - 15 C DECAL - throttie {BOXE, 80XM) ... ... ...... ... ..........0.. 1
¢ . 16 C 29102 CAL - ignition switch (BOXE, 80XM) . ... ... ... ... .. couui.. 1
17 C 27947 DECAL -engine enclosare, rear (80XC), yellowstripe . . ..... ... ....... 2
18 C 27948 DECAL - rear (80XC) (sMown) .............. P s 1
18 C 29120 DECAL - rear (BOXE}. . ... ...... P .. 1 -
8. C 29121 DECAL -rear (80XM) ... .......... eeeien e 1 |
T 19 C 29142 DECAL - seat support L H. (B0XE, BOXMi{shown) ... ... ........... 1. K .
. , _ ‘ 19 C 29143 DECAL - seatsupport R.H. (BOXE, 80XM) ... ... ... .............. 1 ‘
T NG [ VR i ) ¢ DECALS (Bilingual) L :
- ' T ) . ANGER ' “ .. c - . . crover Y . i .
. . D . o, S ) @ . 1 321- 4747 DECAL - ignition and #hrottle (BOXC) . ... ... e 1
SPINNING BLADE Lot | 2 .31 4766 DECAL - “WARNING” (BOXC} . ....................., e A
coutact com mivet . ~ 't:'_t.g-j Y 4\ WARNING . ~ 3 C . 26482 DECAL - operation {80XC) ..... .................... S 1
= ‘ haaas " T FLyING DESRIS > 4 321 475 DECAL - mower heightadjust. .~ ....... ...1......... ... o 1
) greiare mowsn omiy 5 321 4763 * DECAL-""CAUTION” blade . . /... .o 1
: onne e s 6 321- 4726 _DECAL-"NQSTEP” ... .. ..... e T
. DERME MAY, CAURE Uy 9 C 29799 MEDA]_L']ON STower, front . .. 1
’ MOWER _ADJUST ' “10 321- 6642 DECAL - “DANGER" flyingdebris .. .......... ............. U 1
TRANSFORT L . ® 1M C 26937 DECAL - chain lubication ..........,..5.................c........ 1 :
g <[ sussuTronino meeAst ' \ 12 C.. 26483 DECAL-crawn .. voweees oei e 1e
i . ;:;;ﬁoﬁgﬁ%m%me NO STEP ) : . " ) . .
MOW * RELEASE BUTTEN 70 LOCK ; - _ . .
) ’ ' _ ;o g _"
'y Say
- | £
: ) - Printed in U.S.A. ‘October 1987




THA:

[N
CHDKE
FAST

‘o

QOTTLE

@

NOQ

STEP

“
AN PIGALL A PETS A BAM DUSTANCE AWAY o
ALWAYE LOOK M Mgl BEPORE BACKINGL

OPESLATING O L O ADING NA NP

-ro- lﬂvnnol m.lnuul’llml o

Iu-:w u'r muav— o
FALLRE TO OREEAVE THISE PRECAUTIONS
COULD REBLLT IW LR Y

4tiit fy neLUATHH

CLulCr dHAR

TARKING BHAE v

O rrem e

MOWER ADJUST

A A\ WARNING

SPIMING BLADE
AP CLLAM
CONTACE CAM INIUAE

TRANSFOHT

LT MOWEA noNT
-f3 luln IU'H'DH IN TO HELEASE
- RAJSE HAMDLI FULLY FOR

TRANSPONT, O LOWER TO
DEBINED HEIQHT FOR MOWING
MOW  RELEASE BUTTON TO Lok

FLYING DEBRIE
QFERATE MOWEZR DNLY
WITH LISCHARGE CHUTE

QUARD/COVER OR COMPLETE
GRABR CATCHER IN PLACE.

DEERIS MAY CAUSE INJURY.
r

o -

EF. PART NO..
1 cC 2791
2 C 2993
3 C 27997
4 ¢ 29119
§ C 31087
6 C 12519
7 C 30979
7 C 30980
7. C 30981
.8 C 30984
8 C 30983
8 C 30985
8 C . 30986
9  C 30533
10 C 31086
11 C 26936
127 ¢ 27945
13 ¢ 29934
4 C 27875
15 C 30987
1  C- 29102
1 321- 4747
2 321~ 4766
3 G 26482
T4 321 4755
5 321 4763
V6 1- 4726
9 ¢ 29799
10 3210 6842
X C 26937 -
12 . C 26483

) Printed inU,S.A.

* DESCRIPTION _

MODEL 80XC, 80XE, AND BOXM RIDING LAWNMOWER -

'DECALS (English)
Use 5/N and after:
80XC - 14115145
80XE - 14115785
B0XM - 14100655

*

DECAL - ignjtion and throttle (80XC) . .. ..
DECAL-"CAUTION' .......... ... ...
DECAL - operation {80XC) ....... .. -
DECAL - mower height adjist . ...... .
DECAL - "DANGER’' blade. . ..... P
DECAL-“"NOSTEP" . ...... ......... .
DECAL - tower front (B0XC) {shown) . ..
DECAL - tower front {8OXE) . . ... feeee
DECAL - tower front (BOXM) ... ....... ..

DECAL - engine enclosure R.H. {shownHBOXC) .. ... ... .. ...........

DECAL - engine enclosure L.H. (80XC) .,
DECAL - seat support L.H. (80XE, 80XM) .
DECAL - seat support R.H. {BOXE, 80XM)
MEDALLION - tower front ... ... R,
DECAL - “WARNING" ﬂying debris ... ..
DECAL - chain lubrication .

"DECAL-crown . .................. . . .
DECAL - “CAUTION"" and operation {BOXE BOXM) ... ... ST
'DECAL - clutch, brake {BOXE, BOXM) . e e

DECAL - throttle {80XE, 80XM) .

.DECAL - ignition switch (BOXE, BOXM)Y ...

DECALS (Bilingual),

............. [ T

.........................

(French and English)

9 .

DECAL - ignition and thrgttle (80XC) . ..
DECAL - "WARNING™ (BOXC) ......
DECAL: - operation (80X C) ..
DECAL - mower height adjust. .. ...
DECAL -"CAUTION" blade ... . ...
DECAL-"NOSTEP" ... .. ... .
MEDALLION - tower, front . .
DECAL - ”DANGER” flying debns
-DECAL - ¢hain lubrication .

DECAL - crown .. ....... .

L VS U Y i G §

October 1987

— e ok b md b d mml el mh A o wd el ek m A o md =k ek

-



A S

MODEL 80XC, B0XE AND 80XM RIDING LAWNMOWER A
FRAME AND CONTROL TOWER (80XC) . )

REF.  PART NO. DESCRIPTION REQ'C
1 C 30989 FRAME-main... .................. ........l. 0 oo al
2 c 23349 TOWER -contpol ..... .. e e e 1
3 . 3 2 BOLT - 1/4-20x5/8". ... .. o B 4
4 T o129- 101 NUT-1/4"-20. ... ... .. TP e T, 3
L+ c 2335 PANEL -instrument ...... ... . .. e e e 1

6  187- 1334 SCREW - #8x 1/2" phillipshead ... ........ P 6. -
-7 C . 25548 CROWN-tower ..... .................... e i 1
B 182 659 SCREW - #10-24x3/4" phillips ... ............................ 2
9 C 29123 BUMPER - front, rubber . ... .. ... ... ... .. ... .. ...l 1
10 C 28807 GROMMET -rubber . .......... ....... ... f e i)
- 11 C 24529 CUSHION - redr enclosure” " ... . e e P 2
12 13- NUT -lock #1072 hex ... ... " .. ... ... ... "4
13 1922 19 LOCKWASHER - 1/8”.. .. 0., ... .. (R SR 3
14 7 131- 934, NUT-lock 1/8”-20... ...... ... . S e 4
15 195 518 WASHER-1/4" ... ....... e e 4

, : ) , - ;
- .
- ”
7 !
P ' » x
/
~ - aQ
Printedin U.S.A.  \ L o October 1987 -
.‘l ' - ' M




"REF.  PART NO.

10 195 518
1 .C 29146
12 C 2347

Prninted in U.S.A.

1 C 30990
2 C 29093
3 M3 2
3 121- 106
4 131- 9N
4 131- 934 -
5 C 29132
6 187- . 1334
7 C - 29548
8 182° 589 -
9 131. 67

MQDEI: 80XC, BOXE AND B0XM RIDING LAWNMOWER

FRAME AND CONTROL TOWER (80XE, 80XM)

DESCRIPTION
FRAME - main. ... ... S

TOWER-control ........... . .. o )
BOLT -1/47-20x5/8" . .........
BOLT -&5/168" -18x1/2" . ... ... . ... .
NUT - lock 5/16" -18 ... . e e .
NUT -lock 1/47 -20 ... . . o
PANEL-tawer ......._...... ...... .. .....
. SCREW - #8x-1/2" phillips . .. .. ... .... . o
" O CROWN-towsr ... ... ......
| SCREW -#10x 3/4" phillips ... .- ..
SNUT -lock #10 7

TRIM - frame 13-3/8" (340 mm) . . ... .
TRIM - seat support 1-1/4” (32 mm) . . ..

1

............
......

ML AN DS b &S s

October 1987




'REF * PART NO.

C .

113-
C

C
C,
£ 113-
13
Cc
C
195-
11 . 132-
12 ¢
13 C

W -~ M B WK N -

—
[

[0 N FU RN N TN
%]
—t
L

Prnted in U.S.A.

113

195-

. 31280

120*
1106'

15410 .

2175

. 31229

30993
122*
VAR
24562
24574
518

" 378
24091

22023*

30908
24503

10
26526
30910

‘

* MODEL B0XC, 80XE, BOXM RIDING LAWNMOWER

SEAT AND REAR ENGINE ENCLOSURE' )

DESCHIPTION L

SEAT -black .- . ., . ..... .
BOLTL,-5/16" - 1Bx 1- 3/4” {80XC). .
BOLT - B/16 218 x 2-1/4 {80XC) . .. .
CUSHION -rubber, seat ........ ...... .....
WASHER -5/16"1.0. x 1-1/4" 0.D, [BOXC)
ENCLOSURE - engine, rear. (BOXC)~
SUPPORT - seat {BOXE, BOXM) ... .. .
BOLT - 5716 - 18 x 1-1/2 (BOXE, BOXM) -
BOLT - 5716 - 18 x 277 [BOXE, 80XM)

ROD - prop, enclosure {(80XC) ... .. .
BUSHING - rod, {BOXCY, ... ..
WASHER - 9/32" I.D. x5/8" O. D

PIN - cotdr 1/16" x 17 .~ .

HINGE - eniclosure {BOXC}

SPACER" .. . .. .

‘Use.beforegS/N:

**Use S/N and afterr - .

. BOXC - 14118145 o
80XE - 14115785 '
80X M - 14100555

‘. "«FRONT AND REAF{ WHEELS

WHEEL front assembly .. . o ) )
BUSHING - wheel. . . °
FITTING - lube 1/4" - 28 taper ... .. <.
CAP - hub‘a plastic e e
WHEEL vear e
-
. . T
= L) \\\‘

el
m
Q2
o

C

el

AN B = R

e

October 1987




REF.  PART NO.

1 C 24100
2 138- 143
3 195- 541
4 - C 24189
5 C 27501
80 C 24179
7 C . 282
8 C 24200
9 132- 49
17 C 24178
2 C 28645

3 13- 410
4 131- N82
5 C 25846
6 C 28226
7 C 27893
7 C 27894
8 C 26333
9 C 26332

'

Printed n U.S.A.

) RING - retaining .

MODEL B0XC, 80XE, 80XM RIDING LAWNMOWER S 7

STEERING ASSEMBLY

DESCRIPTION - N . , REQ'D.
WHEEL - steering . ... .... e e e e e 1
PiN - steeringwheettoshaft .. .. . . .. . ... .. 0L 1
WASHER -8/8" .. ........ ...... e e e 4
SHAFT -steering ... . ... .. ... ... . Lol L 1
BUSHING - flange, bronze ......... ... ...... ... .. ...... 1
GEAR -sector, steering .. ...... ... .. ... i e .. 1
BUSHING - flange, bronze . ...... ... ... ........ P ‘v . 2
PIN - pivot, sector gear {service part) .. ... ......... . e i 1
PIN - cotter 1/8" x 1-1/8" . ... . ... ...... ... P [ 1

FRONT AXLE

...................................... 1

BUSHING -axle pivait ... ... ... ... ............ . ..., 1
727 -13x1-1/20 L 1
NUT -logk /2" -3 0hex ... Lo oo o i
........................ 4
........................ 4
SPINDLE-lefthand ......... .. ... .. . .. ... .. ... P 1
SPINDLE - right hand {shown} ... . .. ... ... .. ..... . .... 1
BALLJOINT -L.H.thread . ... . . .... e 2
BALLJOINT -R.H.thread . ...... .. .. ... .. ..., cLl 2
NUT-jam 3/8"-24 hex, L.H.thread ... .. . .. . ... .. ... 2
NUT-jam3/8"-2dhex......... ...... .. e 2

BOLT-3/8"-16x1-1/4" . .. ... e e e e 4
NUT - lock 3/8"" - 16 hex ) : 4
TIEROD. ... . .. o 2
4

- September 1985




, . .
i . - ‘ ,
h A . .
38 ‘ ' i
MODEL 80XC, 80XE, BOXM RIDING LAWNMOWER 39
- : P C : < ‘ TRAVEL CONTROL © - ’ .
" ' , o REF. -PART NO. 'DESCRIPTION ' o i REQ'D
: 1 C 29260 |  LEVER- travel contol (80XC)..... ... e T 1 .
L o 1 C 29148 LEVER - travet control (B0XE, BOXM) ..., P S RO 1
2 C 29047 KNOB - travel controllever . . ...... . e S I, ’ 1
¢ ' . 3 131- 176 NUT - lock 5/16" - 1Bhex ........,. D AP L 2
) 4 C 25229 BEARING-flange....... ... .. ... ... ... ... .. ... .. ... e i
5 195- 533 WASHER ... .. .. e e Do e 2
i ] C 24669 SPRING-controllever. . ... ... ... ... . . . . . 1
@D\ 7 138- 2071 PIN “roll 3/167x 1 L P 2
\® 8 C 24165 ARM - travel control {service part) .. ... .. L R
’ 9 13- 208 BOLT-3/8"-16x1-1/4"hex ...... ... ... ... .0 ... [T 1
.. : 1 185 104 WASHER-1¥0.0, ...... ...... e 2
! iR 131- 1181 NUT - lock3/8" - 16 hex .. ... M e e e 1
1 12 C 20116 ROO - control (arm to pivot plate) ..... ..... .. .. e e e 2
13 . C 26332 BALLJOINT -controlrod, R.H.tread .... ............. .. ..... e 2
14 129- 163 NUT-jam3/8" - 24 hex ... ...... e ST 1 :
15 c 20093 +BUSHING -fliplock . ............ .......... e e 1
16 132 321 -PIN-cotter3/32° x1".. ..., e SUUURR 2~
- 17. C 24401 LOCATQOR - travelcontrol , .. ... . ... N RERRERS 1
18 113- 103 BOLT-5/16"-18x1"hex ... ....... e e e .2
v 19 L1985 B2 WASHER - 5/168" ... .. i 2
20 138 2073 PIN-spiral ... ...... ......... .. .. S e . 1
o
¢ ¥
’ /
i M
- G‘ _ '
el .
’ Printqd inU.S.A. . o i September 1985




L3
. REF. PART NO.
, i 1 C 24342 -
. 2 C 23765
v 3 14- 712
.4 192- 2
5 C 27984
6 C 7 28261
7 c 29163
7 C 29164
8 C 24160
' A 113- 118
‘ 10 131- 176
. . i 1 C 22931
12 196.  £22
13° C 17203
. 14 131- 1181
. 15 C 243217
16 C 17213
37 113- 269
. 18 C 24128\
19 C 24193
. 20 C 12975,
21 111~ - 132.
by 2 C 28971 -
23 C: 23818
. 24 -C. 28226
P, B C° 26458
: 26 C. 2750
27 C 29106
28 113° 208
29 195- 104
30 C_ 29879
- 3 C 29774
* ’
L ‘
Printed in U.S.A.

-

. : 4

‘MODEL B0XC, B0XE, 80XM RIDING LAWNMOWER

’ “_,\7.41

.TRANSMISSION DRIVE PIVOT - o S

DESCRIPTION

.................................................

B!_JSHING-fIange 80XC) . ................. . e e el -
SNAP RING - external (BOXC). ... .. ... . s,
PLATE - pivot (80XE, BOXM){shown) ...... I P
PLATE - pivot (BOXC) . ... .. ... ..o e i e -
PLATE - slide, pivatplate (BOXC) ... ... ... .. ... ... .cccoii...
BOLT -5/16" ~18x5/8B"hex.. ... ... ... ... .
NUT - lock 5/16" -18hex ............... ... e e

WASHER -3/8"- ..... .. T e e e :
BUSHING -sleeve . .................... e e e
NUT -lock 3/8" -16hex ... ............. e e

PULLEY - udler, "V belt ..., ..., e e e e e
BOLT - 3/8" - 16x‘| /2% hex. .. ... e
PULLEY AND SHAFT" ASSEMBLY discdrive ..... .. e
DISC - friction drive: . )
WASHER ... . ... .

BOLT - 5/16" x 3/4" round head, square neck..‘...”.
BEARING -roller. . ......
FLANGETTE . .. ...
WASHER ...... .. ... ... e :
BUTTON -slide...... _...... ... ...... T )
BUSHING - flange (80XE, 80XM} . .. ... e T,
SPACER - pivot {BOXE, 80XM) . ....... .. .. ..... .. P, ,
BOLT -3/8"-16x1-1/4" (80XE, BOXM) .. "o ....... .. .... R
WASHER - flat (BOXE, 80XMY . ....... ..... ..... T S

" BLOCK - gauge {frigtion disc to drive wheel altgnmentl .

1
1
1
1
1
1
]
1
1
3
7
1
1
1

: 3

SPHINGa\dIer arm.......... e . A, R S 1
1
1
1
1
1
4
2
2
1
2
i
1
1
1
1
2

SCREW - thumb

.

. ' ' + October 1987

z



. !‘J. o
k .
42 ‘ _ : R , . : _
% S _ : ' . (“ MODEL 80XC, 80XE AND 80XM RIDING LAWNMOWER ‘ 43
' @e . | o C JACKSHAFT ASSEMBLY =
: - , @ ..\.\) , , . : o S o (INTERMEDIATE DRIVE) -
? - e ® E - L REF.. PART 0. _DESCRIPTION " ReQD
" ! - . ' . C .\ LT ) #
® Y PN 1 C 25087 . SPROCKET ASSEMBLY - intermediate drive (dual sprocket) ... ... .. ... A
;_\ g ~ L 'm . 2 Cc 26886 ARM -idler (uppér). .. ... ... e e e e LT
ST (&) 3 C 26887 ARM -idler llower) .. ................ P e o
. _ ‘ 4 € : 28286 ©  WASHER-shim.................. e e 2 -
- : 5 C - 25091 . BUSHING-sleeve ............. T R 1
@ 6 , 6 C 26862 ROLLER -idler ..... ... ... 00 L 2
A ‘ ) 7 C - 28225° | SPRING- torsion, idlerarms . ;.. ... S 1
5 CY - 8 13- 1181 . 'NUT-lock3/8" - 16 hex ... ... ... . .. .. R B
. 4 : . 9 13- 282 BOLT-3/8"-16x3-3/4" hex...................... U T
o & % ' : 10 C 25092 BEARING - 9/16" bore’ .. . .... e, S B
oY) 2, § @ . n - 256093 SPACER-bearingrace ................ e e 1
N “
: : ° ' ' ' S ' DRIVE SHAFT ASSEMBLY
. : A - , {PRIMARY DRIVE)
1 C 26130 SHAFT -primary drive’ ...t o1
: : 2 C 22891 WHEEL - frictiondrive ....................... ... e 1
3 C. -26129 SPACER - rolled . . . .. e f 1
4 13- 102 BOLT -5/16" S 18X 3/4" NEX .. ..ottt 5
- 5" 131 176 NUT-lock5/16" - 18hex ..................... PR e . 5
& C 25095 SPROCKET -drive .......................... e 1
{ 7 C 25097 SPACER -short ...... .. D 1
8 C 25098 SPACER-long ... ... e e 1
. 9 13 205 BOLT-3/8"-16x5/8 hex ...... ..., T 1
10 C 28263 WASHER ......... e e 1
1 C 28971 BEARING-3/4" blore .......,... e e 2
) - 12 C 23818 FLANGETTE - bearitig ... ....... U 1
13 - 111- 217 BOLT -5/16" - 18 x 5/8"" round head, squareneck  .... ....... ... o4
14 131- 176 NUT-10ck B/1687 - 18 heX .\ v oot e 4
1 -~
. 7
- - . ~ . - ) ’ Printediﬁ USA ’ . AN s September 1885




MODEL BOXC. BOXE AND 80XM RIDING LAWNMOWER N 45
_ ‘ REAR AXLE
REF: ~ PARTNO. DESCRIPTION _ , ‘ REQ'D
1 c 26730 DIFFERENTIAL ASSEMBLY ........ ... ... 1
‘ C 29920 - GEAR CASE-jncludesgears ...... ........... ... .- .. ... ... 1
C 29921 END CAP-includesbearing .. ..... .. .. .. ........ ... . ... ... 2
. C 29922 AXLE-short, R.H. ... . ... ... . ... 1
C  20923° AXLE-long, LH. .. ..ol o L e U
IRk 138. . BOLT-5/116" -18x3-1/2" .. .. ... .. . ... S 4
129- 102 NUT-5A67-18. . . oo 4
2 C 26729 SPROCKET - drive, differential .. ... ... . .. ... . .. .. .. . ... . ... . .. 1
A 3 219 . 404 FITTING - lubrication, 459 ., . .. e e 2
4 C 25200 BEARING AND RETAINER ASSEMBLY ........... . ... ... .. 2
5 131- 176 NUT-lock /18" - 1B hex .. ... .. o 5]
6 C 11796 KEY.-3/16" square x 2" ... ... .. ... . i 2
7 131- a1 NUT - flange lock'B/16" - 18 hex ... . ... .. .. ... . .. . ... .. ... 4
- 8 -113- 118 . BOLT-5/16"-18x5/8" .. ... ... .. . 6
9 131- 1102 .7 NUT-1/4"-20hexlock ......... .. .. ... e e 1
10 182- 19 LOCKWASHER - 1/4" ... .. e e e I 27
1 .C 28226 WASHER -spacer ... . .. . ... ... oo YA
12 C  _2BB(S . RING -smap.... ... ... . i i 2
13 C 29141 GUARD -chain. . ... ... ... T et ce e 1
) 14 113- 1 BOLT-1/4"-20x1/2"hex ........ .. ... . ... oo ‘3
15 195 518 WASHER-1/4" ... .. ..., 2
e 2!
= ) !3-_ i " ‘
DRIVE CHAIN
1 C 24343 CHAIN - #35 (primary drive to intermediate drive) 56 pitches . ... .. . 1
2 C 26094 CHAIN - 435 {intermediate drive to rear axle) 106 pitches . ... ... . .. 1
3 C 28645" CONNECTORLINK -#35..... .. S, , 2
’ &
r L
!
e ' &,
, r‘f‘"f
. .
', Printedin U.S.A, > : o . September 1985

)



& - . , .
‘- Ai' LY
A
a8 - - .
- MODEL 80XC, BOXE AND 80XM RIDING LAWNMOWER S 4@
< S ' ‘
‘CLUTCH AND BRAKE
. : . REF.  PART NO. " DESCRIPTION _ . - REQ'D-
1 C.' 24112 . LEVER - clutch/brake assembly . . T 1
, . T 2 C 24345 PAD - foot, rubber . .. L
! 3 c 26266 BUSHING - flange, nylon (press mto chassns) .. . . .2
4 C 28806 WASHER-shim ... .. ...... ... ... . -UAR
5 131- © 1181 NUT -lock 3/8" - 16 hex .. ... ... 3
6. C +« 7245517 - BRACKET - parking brake (80XC) | cae - .. 1
7 195- 518 WASHER - 1/4" ... e S 2
'8 " 132. ° 6 ° PIN-cotter /16" x5/8" ... .. ce L e 3
a C 24753 ROD - brake adjust . . . . . - ]
» -7 10 131- 1102 NUT -lock 1/4" - 20 hex ... .. ) L 1 )
' 11 c 24565 SPRING-brakerod .. ..»/ ... . . . . . ... .. e 1
N 12 129 10T NUT-1/4”-20hex ... . . s 2 -
. 13 C 24568 .. HANDLE - parking brake[BOXC] 1
14 195-- 513 'WASHER - 3/16" .. ... 1
: ‘ 15 C 24749 ARM - brake {service part) <1
16 , C 28266 PIN -.clevis. .. . . o . . . 1 o
17 132- ° 310 .. PIN-cotter 1/8"x 1. ... .. = '3 .
18 C* 25585 “LINK - clutch . ) Lo ‘ 1 2
J 19 195- 525 WASHER -3/8" . 3
- 20 C 18379 - SPRING - brake return. * 1
2 C 12045 SLEEVE - roller . .. 1
27 7 113 "209 BOLT-3/8%-16x 1-1/2" 1
23 C 24200 PIN - pivot 1
24 132 49 PIN - cotter 1/8” x 1-1/8" . . 1
. 25 C., 25083 HOUSING - chain and gears {sewlce parti ' 1
26 C 24182 BUSHING - flange - 2
. 27 C. 26332 BALLJOINT  : . ... 1
28 129. 183 -, NUT-jam 3/8" - 24 hex o 1
29 C O 29151 LATCH - brake {80XE, BUXM) v, 1
o 30 113- 248 - BOLT-3/8'-16x2-3/4" . 1
31 C 26848 SPACER - bushing 1/27x 2" ’ 1 -
32 C 29153 BRACKET parking brake (BOXE, BOXM) 1
]

. Printed in U.S.A. . - - , September 1385




.

>

o
m
o

OO~ N U Il —

O~ U WK

Printed’in U.S.A.

RIS

MODEL 80XC, 80XE AND 80XM RIDING LAWNMOWER

- PART'NO.
C 29260
C 29148
C . 29045
cC 29104 -
138 Vo7 ..
195-  ~533
C 24668 °
C. 25229

LC, 28170
€7 22684
195- . 525

T132- 310
C. 28978
141- 4
132- 321
129- 163
C 2909
C ., 29092
195--, "2083
C 15564 .
C 14525
131. 1181
C 29086
c 29087
C 24528
138- 2071
C 24522
195- 525
132- - 310
C 24314

"SPRING -return ... ..

L

MOWER DRIVE CONTROL |

DESCRIPTION . L.

* LEVER - mower drive (BOXC) (shown} ... .,

LEVER - mawer drive (80XE, BOXM) .. .
KNGB - lever, mower drive ... ¢ . e
SPACER - lever (BOXE, 80XM) .. . T
PIN - 1ol 37967 x19/16° . .. ... .
“WASHER - 1/2" . .1 .. ... A .
BEARING -flange.:... ....... oL

ARM -control, rod {service part) ..
ROD“control . _... .
WASHER-3/8" * ..~

PIN-cotter /8" x1° ... .. . . L.

CLEVIS - 3/8" ..
PIN ;clevis, . - .

PN’ comarasiger LT
NUT-jam 3/8".-24hex ... .. ..

o

MOWER HEIGHT AND LIFT CONTROL

ROD -push ..., .. e .
*SPACER - lift. ",
WASHER A P
SPRING - return AU
BUTTON - push . :

NUT - lock 3/8" - 16 hex .

SHAFT - lift pivot (80XC}. . .. .
SHAFT - lift pivot (BOXE, B0XM) . ..
ARM - lift (L.H. side mounts in reverse) .
PIN - spiral . . ..

LINK -lift ...

WASHER -3/8" ..

PIN - cotter 1/8" x 17

BOLT - ““J' link adjust

49

x
a
P B = ik ) B ek o

N

)

NEBBMNNN= b o b o=

September 1885




i

Printed in U. 5. A.

4
50 X . . ) ’ . :
' : ' MODEL 80XC. 80XE AND 80XM RIDING LAWNMOWER ’ 51
h 4 - o % R . ) . - .
- » MOWER DECK s
.. . REF.  PART NO. DESCRIPTION 'REQ'D
- . ﬁ" 1 C 2559 DECK - mower 30" .. .. e e 1
' - . - . C 24455 WHEEL -anti-scalp . - . ... " ... ... ... . .. 2
: . 3 C 16745 BOLT -shoutder .. . ... .. S 2
: ' - - ) 4 131- 1181. NUT -lock 3/8 " hex ... ...... ... .. ... ... ... 6
i - . 5 C 28575 CHUTE......... .. ............ e e 1
O ) . 6  111- 132 BOLT -~ carriage 5/16" - 18x3/4" . . . . .. .. .. .. . ... 2
g - ‘ 7. 1922 .20 LOCKWASHER -5/16" ... . . ../ .. ... ... ............... 2
PR X ' . 8 129- 102 NUT -5/16" - 18 hex .. ... T 2
7 \ i , g c 25551 LINK - connecting, L.H., front{shown). ... .. ... ...... .. ... .. .. 1
. Gy 9  C - 25562 LINK - connecting, R.H:, frant o R 1
! L 10 C 25654 . - LINK-connecting, rear (BOXClshown . . .. . . ... ... 2
'Y ! A———— 10 C 25094 LINK -rear (BOXE, 80XM} . ..... .. - . ... . ... 2
< 1 1M -132- 320 PIN —-cotter, 3/32" x 3/4"" . 6
! 12 195 525 WASHER - 3/8" . e 6
13 C 24314 BOLT-"J" level adjust .- . 2
14 132 310 PIN - cotter 1/8" x 1", y 1
15 -.C . 24288 BRACKET - pivot . P 1
) 16 113- 118 BOLT-5/16"- 18x5/8” . 1
17 131-- 178 NUT.-5/16" - 18 lock 1
. 18 13- 4 BOLY -1/4"-20x 1" | 2
19 195- 518 WASHER - 1/4" . 2
20 131- 7 1180 NUT - lock, 1/4'"- 20 2
2 C 26442 * PLATE - stiffener .’ 1
22 C 25553 SPACER : 2
23 195- 103 . Washer UAR
24 C 25578 BRACKET - hinge .2,
25 C 25579 SPRING - hinge 1
S 26 C 25535 PIN - hinge 1

Dc.tober 1987




Rt | i : : : : :

B2. . , ' ' MODEL B0XC, BOXE AND 80XM RIDING LAWNMOWER © . B3
o . ' , -
- MOWER DRIVE ASSEMBLY .
REF.  PART NO. DESCRIPTION . S . REQ'D
- o i TN -

- 1 C 29166 ARM - clutching {includes bushing) .. ... ... ... .. e e 1
- - 2 . C 17597 "BUSHING-bgaring...................... e 2
3 13- 1g1 NUT -lock 3/8" -%6hex . ... ... ... ................... S 1
4 C 235427 PULLEY - "backside’ idler ............... . ... ... o 0 . 1
5. 13- 233 BOLT-3/8"-16x1-3/4"hex......... ... e e 1
5 . 195 136 WASHER - 3/B" . 1
7 C 29103 SPRING -tension . ... . s 1
- 3 C 24349 BELT -mowerdrive ..............ooovueronenn o . e 1
9 C 24737 PULLEY AND SPINDLE ASS EMBLY - mowerdrive ................... 1
, 10 c 10942 CWASHER -spacer ...l e 1
1 c 28972 WASHER -spindle. ..... ..., J PR 1
12 C 2891 "BEARING ......... ... ... e e e 2
13 C 16516 RING - retaining ............ e S 2
14 C 24916 .SPACER-bearing ...... .......... .. .. ... ... ... J Co1
15 C 25642 ADAPTOR -blade ... .............. e e oA
16 C 23408 BLADE - mower {use in Europe] ..... e e e R 1
16 c 30061 BLADE - mower, high lift{useinU.S.A) .. ... ..., o e 1
17 195- 2037 WASHER -7/16" x2" .. ... ... ... .. ... ... .. TR DU PP 1
18 192- 21 LOCKWASHER - 3/B" .. ... 4
19 113- 268 - BOLT-3/8"-16x 1" hex (torque 40 to 43 Ib. ft. -54 to S8 Nm} . .. ... .. .. 1

20 C 24740 HOUSING -spindle . ....... ... .. ... .. ... ... ... ... ... . 1
21 13- . 206 BOLT-3/8" - 16 x a7 hex . o L0 B
22 c 24850 GUIDE-belt . =, ... 1
23 C 29165 LINK - clutchspring . ..... . .......... e e .- -1
24 C 25544 SHIELD - bearing ... e e e o 1
25 132 320 PIN - cotter 3/32"x 374" . . .. .. ... ..... C e e 1
24 C 30069 WING - high lift (for use when bagglng} optlonal o S 1
27 .C 30072 | SCREW-5/16"-18x3/4" . e L 6
. ' 28 192- 20 - LOCKWASHER -5/16" S C 6
' .29 13- 176 NUT-5/16" - 18 lock : ‘ 6
R i C 265122 GUIDE - belt ..~ 1

1
&
:"l- - Ld
Y

. Printed in U.S.A. : I - October 1987




. k3 ¢ .
- . ‘ . . ' ) .o )
54 : ‘ ] -3 : e _
) | " | MODEL B35 BAGGER AND B93 REAR STAND KIT S 55
B95 BAGGER
REF. PART NO.  ° DESCRIPTION Coe .- REQ'D
1 ..C  »29061*« - BRACKET-mountingL.H.............. ... ... .................. 1
2 C  29059* .Y BRACKET-maguntingR.H." ... ... e R
3 131- 9N NUT - flange5/16”....° . ... ... .. ..... 4
4 113-° 102 BOLT-5/16"-18x3/4" .. ... T e 8
5 131- 178" NUT-8/16"-18... - ............... e 9
. 6 C 28436 . BRACKET -retaining ... ... e g 2
7 C 28434 FRAME - supportl . ...... ..o, i 1
- 8. C 29870 * COVER-bagger ............. e e T
- 9 C  -24610 | CSEAL-chute..!.......... 0.0 A e R
1. C 2871 HINGE-COver..... ... ... i e 1
11 151-. 88 RIVET -3/16" xB/16" .. .. .. Vi e e L 17
12 cC 25114 SPRING WASHER - Bellgville:- .............. .. e 4 0
13 113- 103 BOLT-5/16"-18x 1" ........... ... e e 2
.14 195- 521 - WASHER-5/16" .. .... ..., e A P ’ 5
15 ¢ C 28438 BAG......... L e [P P b 2.
16 C 28439  REINFORCEMENT-bag . ...... ... e S 2
. , 17 C 28440 - TUBE-connector ......... P e 2
18 C 28492 CHUTE - extension, lower . . . ... ... .. e 1
19 C 24514 PLATE-chutemounting . .. . ... ... ... ... ... . i, 1
. 20 C 24492 ' PINASSEMBLY-mounting..:................... e . 1
, 21 M- 202 BOLT-5/16" -18x3/4" carmiage ...... ..........oouniieinnneonnn. 3
R 22 C 28448 CHUTE - extension, UPPer. ... ... o e . 1
23 321- 4447 DECAL - *“Spinning Blade” ... ... e g 1
23 321- 4750 . DECAL- “Spinning Blade” (French} ... ., .. e e 1
24 - C 31086 DECAL - "Flying Debris” .. . .. e e P e 1.
25 321- 4446 DECAL - “Flying Debris"” . .. .. ... .. . s 1
25 321- 4781 DECAL - “Flying Debris™ {French) ... ..... ... ... ... ... ........... 1
C 30985 DECAL-"INGERSOLL"” ... ... . . . o i, 1
. ey S B93 REAR STAND KiT
: 1 C * BRACKET - mounting L.H. ... ...... . e e 1
2 C ' 29059* - BRACKET-mounting R\ H.... . ... ... ... ..o ciiieiiii, 1
4 113- 102 BOLT5/16" - 18x3/4" ... ... . 4
5 131- 176 NUT-B/18" 18 oo e 4
. .

*You must order both of these brackets if your origingl bracket is perpéndicular to the rear of the tractor. The

AWARNING - AWARN“\]G ACAU'I']ON | | | 7 new_ bracket is designed ta angle fomaid.'

- g . .
BPINNING BLADE - FLYING DEBRIB FLYING DEBRIS - [ . " "
HIE GPIRATOR B MANUAL RsroRT CGPIRATE MOWER ONLY @ + DO MOT MANM COVER WHILZ DRERATING 25 . s R
AFTIMPTIMG TO GLLAR 3LygaRyO WITH DASCHARGE CHLUTE 11 recsims mETa SAGRUR ARD CruTL . N
QIBEHARDL ExuTE . BGUARDICOVER OR COMPLETE BEACRE STARTHIG MOWER BEE OPER i - k]
COMTALT YITH BLADE CAl AEBULT My - GRABS CATCHER IN PLACE ATORS MANUAL FOK FURTHIR \ . \
HIAIGUE W aunT DEBMIS MAY CAUSE INJURY WETRUETIONE

' - ‘ -

Printed in U.S.A. S - : : : October 1987

-




' . 57
MODEL M$32 THATCHER .
THATCHER ATTACHMENT

/ REF. PART NG. DESCRIPTION . . ' J REQ'D

1, C ., 24917 - FRAME - thatcher . .. ... ..., . PR e 1
‘ 2 ' C° 24921 ., ROD- mounting, springs and pawls ........................ e 1.

. 3 113- 122 . BOLT-5/16"-18x1-1/2"hex..... ..... .. ... e e b 3

4 129- 102 NUT -5/16" -18hex .. -........... ... D, e 3

. 5 - 131- 176 NUT - lock, /16 -18 .. .... ... e e e 3

, 6 C 24924 - BRACKEY -mounting-.~........................... S e 1

7 C 24919 ROD - pivot, front. . ........... e e 1

8 - 195 104 - WASHER - 3/8" .. R 2

' 5 C 10883 CPIN-safety ....... ... . e . 2

. ¢ 10 C ‘25263 , WASHER - (4 an early production) . ..... ... ........... . e 2

11 c 26109 TINE -spring . ... .oov e e 25
12 C 24960 CLIP - pawt! spacer {(early productlon} ............................... 2.

13 . C 24923 PAWL - lift (early productlon] AU e e e . 2

" 14 " C 29644 HANDLE - Ilf‘t ............ 1

' 15 131-- 1180~ NUT-lock, 1/4” 20 ... ..o et 1

; 16 C - 19553 SPRING . ................... R 1

17 113- 4 BOLT-1/2"-13x2"hex .......... e e e e 1

. .18 195 - 518 WASHER -9/32" x6/8" . ... ... ... R EER PSPPI 1

. - B
1. -
2
' \ ok :
- * ’ - . t‘
T - “ ) ; - . 4

Printedin U1S.A. , © . September 1985 -

oy




- !

58 i : NUMERICAL INDEX .- . . o NUMERICAL INDEX : B9
= .

. PART PAGE REF. PART PAGE REF. PART PAGE REF. . PART PAGE REF. PART PAGE REF. "PART PAGE REF.
NO. TR NO. NO. NO. NO. ~ NO. NO. NO. NO. NO NO. .:NO. NO. NO. NO. NO. NO. NO.
"BR 26157 .15 4 BR261306 " i1 2 C14399 9 10 £24514 55 Y] c25709 7 12 C27533 25 o 2
BR 26828 5 30 BR270382 15 24 - Cl14525 49 5 €24522 49 Ao . €25846 ° 37 5 C27534 23 - 4
ER 26828 7 30 BR270430 5 19 - Cl14906 9 . 9 24528 49 8 . €25859 17 1 £27534 25 4
BR 27750 5 13 BR270430 7 19 CL5410 35 3 24529 31 11 C26108 23 7 C27541 23 5
BR 27750° 7 13 BR270511 15 17 C15540 13 18 24551 47 6 & 026108 23 5 C27541 25 5
BR 27878 ¢ 5 13 BER270528 13 ¥ CL5564 49 4 24562 35 8 C26108 25 7 C27549 23 8
BR 27876 7 13 BR270539 13 11 Cl6319 a7 20 C24565 47 11 C26108 25 5 C27549 25 -8
BR 27817 5 13 BR270824 13 12 16516 53 13 C24568 47, 13° C26109 57 11 €27751 21 7
BR 27877 7 13 BR270824 15 27 CL6745 51 3 C24574 3s 9 €26129 43 '3 €27875 27 14
BR 65906 5 29 BR270920 g 6 ‘17203 41 13 C24610 55 9; €26130 43 1 LC27875 .29 14.
BR &5906 7 29 BR28Q005 5 8 Cl7213 41 16 C24659 21 9 C26142 213 C27893 7 7.
BR 66538 1t 5 BR28000S, 7 8 €17597 53 2 C24669 35 6 C26142 25 - £27894 a7 .7
BR 68546 -5 1a - BR2BQL11 13 15 €18814 ¢ a8 C2466% 49 6 C26266 47 k! 27905 27 8
BR 68546 7 18 BR280133 9 5 C195%53 T 57 16 24684 49 3 261332 17 9 C27906 27 8
BR 68838 -9 4 BR292260 5 26 c19867 21 5" C24689 13 26 C26332 .39 13 27907 27 7
BR 92284 9 31 BR292260: 7 26 €20093 3% 15 €24737 53 g. 26332 47 27 27946 27 12 -
‘BR 92659 5 22 ‘BR292681 15 1 o €22023 35 13 C24740 5% 20 c26333 37 8 C27946 29 12
BR 92659 7 22 BR294606 5 4 .C22B91 43 2 C24749 47 15 26358 13 C27947 27 17
BR 93211 3 34 BR294606 7 4 €22931 41 11 C24753 47 9 . £26359 19 5 C27948 27 18
BR 93211 7 34 BR295840 5 17 C22947 21 10 £24813 25 18 26425 213 10 C27961. 27 1
BR 93323 - 13F 7 BR295840 .7 17 023248 21 a C24B13 25 11 C26425 25 10 C27981 | 2% 1
ER 93357 15 28 BR295841- 5 17 23349 3l 2 C24B50 53 22 26426 23 €27984 41 5
BR 93499 15 2 BR295841 7. 17 €231351 31 5 C24946 53 14 C26426 25 €27997 27 3
BR 93622° 13 25 BR295%62 5 3 CZ23408 53 1% 24917 57 1 C26442 51 21 c27997 29 3
BR 936307 *5 25 BR295963 5 11 £23542 53 4 C24919 57 - 7 C26458 T4l 25 C28226 a7 6
BR 93630 7 25 BR295963 7 11 C23641 13 17 /{{ C24971 €57 2 C26487 27 3 £28226 41 . 24
BR 93723 3 34 BR299577 s €23765 41 2° £24923 57 13 C26482 29 3 c28226 45 Wl
BR 93723 1 34 .BR299577 7 C23818 41 23 C24924 57 6. » C264813 27 12 €28232 37 18
BR2116%82 15 1o BR299707 15 14 23818 43 L2 C24560° 57 12 26483 2% 12 C28261 &1 6
BR211689 5 32 BR299740 15 20 C23964 37 14 . £25030 17 77 €26526 35 4 £28263 83 Lo
BR211689. 7 32 BR390402 5 20 C24091 35 12 25083 87 25 C26640 17 . C282%6 a7 16
BR211712 15 13 BER3904&02 7 20 C24100 a7 1 C15087 43 1 C26729: 45 2 c28z2a¢6 43 4
ER212285 5 38 BR390419 S 24 C24112 &7 1 C2509] 43 5 C26730 45 1 . £28434 55 7 .
BR212286. 7 is BR39D684 15 19 C24128 41 18 C25082 43 10 C26B48 a7 31 Q28436 55 §
BR220B65 - 5 3 BR390811 13 1o C24160 41 8 C25093 43 11 C26862 43 5 c28438 55, 15
BR221535 11 9 BR390811 15 C24165 39 8 C25094 45 3 C26886 43 2 C28439 55 .16
BR221596 5 28 FR391313 15 ° L C241.70 49 8 C25095 43 6 - C26887 43 - 3 C28440 55 17
BR221596 7 28 BR391379 9 17 C24178 37 1 C25097" 43 7 C26936 27 1l C2B448 55 22
BR221760 5 - 41 BER391399 i3 13 C24179 37 "6 £25098 43 . 8 £26936 29 11 . ©28492 55 18
-BR221760 7 41 BR391406 5 40 C24182 L7 8 €25114 55 12 €26937 27 . 11 C28643 1! 17 .
BR221:798 L1 2 ‘BR391406 7 40 C24182 37 7 25127 53 30 C16937 29 R C2B644 21 2
BR221885 15 2 . BR3%91461 19 2 €24182 47 26 C25125 13 27 t27236 5 & C28645 45 xq
BR221986 15 11 '‘BR391512, 15 12 £24189 37 4 C25145 13 23 £27236 - 7 & C28646 . 37 2
BER221995 15 16 BR391670 5 16 .C26193 41 19 £25200 45 4 27217 L5 i £28806 — — 17 7
BR222010 15 .7 BR391671 5. 16 C24200 37 8 €25229 39 e €27241 L1 B " L28906 47 4
-BR22201L4. 15 18 .BR391672 5 16 €24200 47 23 25229 49 7 C27242 11 1 -~ 028807 31 1%//_
BR222027 15 25 BR391673 5 15 24225 43 7 C25263 57 10 C27243 S5 . . 2P 28808 45 -4

. BR222114 5° 21 BR39167 5 15 C246283 -21 1 253138 25 - 16 C27254 15 - 15 £28935 13 //3.
© BR222114 7, 21 BR39167 5 15 C24268 51 15 €25338 25 10 €27255 15 . . ©28937 13 R
BR2222612 15 3 _BR391676 5 15 C24314 49 13 C25468 17 4 €2.7257 11 3 T C2B937 13 .. 9
BR222450 11 21 BR391733 11- w5 - C24314 51 13 25535 51 26 £27258 19" B £28962 21 el p
~ BR222502 9 2 BR391840 9 "3 €24321 41 15 C25536 21 1 €27259 19 7 €28971 41 22
BR222561 9 7 BER3%1983 9 I° 24329 11 4 C25517 21 7 £27260 19 - 4 €28971 . 43 11
BR222562 9 6 BR392134 9 2 . C24340 16 8 C25518 21 3 £27262 19 k! cz897r1L | 53 12
BR222636 2w 33 BR392548 5 10 24342 51 1 C25542 53 15 L €27263 19 6 c28972': 53 11
BR222636 - ~° 7 33 BR392548 7. 10 . C24343 45 1 C25544 513 24 C27264 19 . 1 .C28978 49 .12
BR222830- 5 36 BR392718 5 7 - C24345 47 - 2 €35548 31 7 C27264 23 12 C29046 49 7 .
BR22283Q 7 36 "BR292718 7 7, C24349 53 8 C25548 33 7 C27264 25 - 12 29047 39 2
BR230896 15 6 Cl0657 13 28 C24401 .39 1% C2555] 51 9 £27350 5 - 23 €29059 55 . 2
BR231055 5 5 cLo678 13 29 C24428 21 3 . 025552 51 9 €27350 7 23 C29059 55 2
BR231055 7. 5 clpass 57 9 C24455 51 T2 C25553 51 273 27501 37 5 C29061 ‘55 1 .
BR231058 11 4 C10942 53 10 €24460 23, 3 C35554 51 10 . 27501 41 26 C29061 55 1, :
BR260933 - 5 31 cL1529 13- 2 .C24460 23 2 C25555: 37 48 27821 _ 213 3 €29086 49 7
BR2609133 7 31 CL1796 45 6 ‘C24460 25 3 £25575 51 5 C27521 25 3 c2%087 49 7
BR25610238 5 9. CL2045 47 21 C24460 - 25, 2 625578 51 24 €27523 23 g £29091 49 1 .
BR261055 5 27 12519 27 6 C24492 55 20 £25579 51 25 C27523. 25 , g 29092 49 2
BR261055% “7 27 €12519 29 6 ©24503 35 2 25596 51 1 £27532 © 23 v 29093 . 33 2
BR26L116 =« 15 23 €12975 41 20 245086 3 25709 5 12, £z27533 23 2 C2909% 10




NUMERICAL INDEX NUN’EEI%ICAL INDEX

i
)

- -

PAGE REF. PART ' PAGE REF. PART " PAGE REF. : PART PAGE REF; PART - . PAGE REF. PART PAGE * REF.

NO, NO. NO. NO. NO. . NO. . NO. NO. . NO. NO. NO. NO. - -NO. - NO. NO. NO. NQ.
’ ’ HARDWARE CODE NUMBERS : ’ . : : !
: . A31- 176 45 3 i 192- -19 21 5 .
. , .- . F31- 176 51 17 192- 19 31 .13 /
£29101 27 15 £29921 © 45 011~ 312 11 6 131- 176 53 29 192- 19 45 10 . '
€29102 27 16 29922 45 ] | 0l4- 712 41 3 131- 176 55 5 192> 20 17 5
C29102 29 16 . ©29923 45 092- 3 11 19 131- 176 55 ) 192- 20 51 7
29103 53 7 cF9924° 5 1 111- 132 i1 21 131- 176 57 5 192- 20 53. 28 P
€29104 49 3 C29924 ? ot 11ie 132 51 6 _ 131- 911 13 6 192- 21 53 18
: .C29106 - 4l 27 -C29925 - 26 I11- 202 - 55" 21 - 131- 911 33 4 192: 22 Y 4
€C29113 13 17 C29926 9 111- 217 43 13 131 911 45 7 193- 25 9 5 .
C29116 a9 12 ©£29934 - 27 13 13- 1 17 5 . 131- 911 55 3 193- 25 | 11 12 -
C29118 23 3 C29934 29 13 113- 1 “ s L4 131- 934 31 14 193- 57 ° 21, L9 ’
£29118 L2258 3 €29935 27 2 13- 2 31 3 131- 934 . 33 & 195- 10 9 11
€29119 ., 27 4 €29935 . - 29 2 113- 2 33 3 131-1102 . 45 9 195- 103 51 23
Cc29119 29 - - C30061 - 53 T 16 “1 119 Iy 51° .18 131-1102 &7 10 195~ 10s& . 39 10
€29120 27 .18 €30069 " - 53 26 113« 17 - 21 5 131-1180 , "21 8 r95- 104 41 29
c2s1zl . 27 18 c3co72 .53 27 - 113- 101 17 4 L31-r1r180 51 - 23G . 195- 104 57 8 . "
29123 31 g C30267 23 11 113- 102 - 13 8 131-1180 57 15 195- 136 53 .6 . o
€29132 33 5. C30267 23 1 113- 102 43 " 131-1181 37 13 195- 513 47 14
€29136 23 4 €30267 25 11 113~ 102 55 y 131-1181 39 11 . 195~ 5186 21 -k
€29137 23 1 €30267 S 25 1 113- 102 - 55 4 . 131-1181 41 - 14 |1 195- 518 21 6 :
c25139% - 27 7 C3027% .25, 17 113~ 103 3. 18 . 131-1181% © A3 - B . 195~ 518 - 31 15
C29140 27 o7 €30275 . 25 * 9 113~ 103 55 13 - . .ldr-1181 47 5 J 195~ 518 33 10
- - c29141 45 13 €30279 25 L9 L13- 110 35 5 - 131-1181 49 6 ] 195- 518. 35 10 )
. C29142 27 19 €30279 25 12 113~ 111 17 5 131-1181 51 4 195~ 518 . 45 15
C29143 27 19 €30396 7 3 J113- 118 sl g 131181 53 D3 195~ 518 47 7.
C29146 33 11 €30397 7 15 113 118 45 8 131-1182 37. 4 195- 518 51 .19
c29147 . 33 c12 30398 7 - 15 113- 118 sl 16 132~ 6 47 8 195- 518 57 ‘18
< C29148 -39 1 - €30399 7 15 113- 120 35 5 132~ 49 37 9 195- 521 13 22 :
‘. C29148 49 1 €30400 7 15 113~ 121 15 - 3 ) 132- 49 47 24 . 195~ 321 39 19
29151 57 © 29 C30401 7 16 113~ 122 35 7 32— 3La a7 L7, 195- 521 55 14
€29153 47 32 C30402 7 16 P13- 122 57 ) 3 e - 132- 310 ] 49 11 195- 522 41 12 e
C29156 .53 L C30403- 7 16 113- 138 35 ‘ 132- 310 49 12 195- 525 21 7
€29163 41 7 €30404 7 24 113~ 205 43 9 co. 1322310 51 14 ., 195- 525 47 19 . :
C29164 41 7 C30405 15 29 . L13- 2086 © 53, a1 - 132 320 51 -1l 195 575 49, 10 , -
C29165 53 23 C30407 15 9 113- 208 17 12 132- 320 53 25 195- 525 49 11
: €29258 15 5 £30408 15, 10, 113- 208 39 g . 132- 321 39 16 195- 525 51 12
7 C29260 -39 1 €3053% 29 9 113- 208 . &1 28 - . ¢ 132- 324 49 14 195- 5373 39 5
C29260 - 49 1 c30908 35 1 L13~ 209 41 17 ' -132- 378" 35 "1l : 195+~ 533 49 - 5
C29644 S7 14, €30910 is 5 113- 209 47 39 - , 136- 103 1L L6 195- 541 37 3 -
C29774 - 41 31 €30937 25 14° 113- 233 53 5 L t13e- 1s3 737 2 195-2037 53 17
c29775 5 9 c30937 25 6 L113- 248 &7 - ap . - 138- 251 < 15 5 195-2063 49 3
C29775 7 -9 €30938 25 15 113- 252 43" 9 s 1362071 39 1 195-2175 35 4
: 29776 5 16 C30938 25 7 113. 268 53 - 19 138-2071 49 4 214- 251 13 5 -
;o €29776 7 16 C30979 29 7 113- 410 = 371 3 . 138-2071 C 4% 9 217-1027 9 7
. €29779 © 15, 8 C30980 29 7. 113- a21 7. 17 4 138-2073 39 20 - 219- 10 35 3
£ C29780 . 15 21 £30981. 29 7 121- 106 17 T2 ~ 41— 4 49 13 219- 404 45 3
e .- €29781 <13 €30983 29 8 1212 106 33 3 o 151- 88 - 55 11 321-4446 55 25
: . €29782 13 16 C30984 29 8 129- & 11 13 163- . & . . -1l I8 321-4447 55 23
c29783 9 12 £30985 ‘ 29 8 129- 7 11 7 169- 145 - 21 11 321-4726 27 -6
C29784 9 16 €30985 55 . 129- 13 21 13 1182- 10 21 12 321-4726 29° 6.
€29785 11 1, " C30986 29 8 129- 17 13 21 P 182- B8& 9 & 321-4747 27 1
., €©29787 - 9 21 €30987 29 15 129_ 37 21 15 182- 87 15 3 321-4747 29 1
c29788 <8, 22 C30969 31 1 1 129- 101 21 £ 182~ 90 g 10 3121-4750 s 23
. €29789 9 23 £30990 33 1 129- 101 31 4 182- 147 21 17 321-4755 27 . 4
© 29790 9 24 €30993 35 6 129- 104 47 12 . 182 547 21 18 321-4755 29 4
: €29791 9 25 €30998 © 25 1 129- 102 - 45. 182- 559 . 13 19 3121-4761 55 25
. €29792 ] 13 €30999 - 25 g1 129~ 107 51 8 - 182- 559 - - 31 B 3214763 27 5
St £29793 9 14, €31001 ¢ 25 4 129- 102 57 ' & 182-.559 33 8 . 321-4763 29 5
- C29794 11 10 €3.1043 . 25 13 129- 163 37 11 “187-1037 9 L 321-4766 27 2 _
€29795 11 3 G31043 25 B 129- 163. 39 14 187-1041 . 15 6 321-4766 29 2
€29796 11 15 €31086 4 - 27 - 10 129- 163 i7 28 187-1334 * 31 6 32125040 27 9
£29799% 27 9 C31086 29 10 129- 163 ° _{9 15 187-133s -33 6 321-66472 27 10 -
© 29799 29 9 C310B6 55 24 129- 289 27 10. 187-1508 5 39 321-6642 . 29 18
C29865 g 9 c31087 - 27 5- 131- &7 31 12 187-1508 - 7 39 .
C29866 9 30 €31087 29 5 131- 67 32 g 187-1510 11 22 i
£29867 9 8 £31229 35 5 . 131-7 89 Y 17. & 187-}351¢0 15 26
"C29870 55 8 C31280 © 35 1 131~ 176 .. 39 3 : 192- 13 21 /14
€29871 55 1o 131- 176 41 10 - 192- - 18 o 13 ° 20 :
. C29879 i 30 ] [ 131- 176 43 5 192- 18 21 16
. £29920 , T 45 . ) T . 131- 176 43 14 192~ |19 17 .3

-




